
Package leaflet: Information for the user 

 

KETO, 25 mg film-coated tablets 
Ketoprofen 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

 Always use this medicine exactly as described in this leaflet or as your doctor or 

pharmacist has told you. 

 Keep this leaflet. You may need to read it again. 

 Ask your pharmacist if you need more information or advice. 

 If you get any side effects, talk to your doctor or pharmacist. This includes any possible 

side effects not listed in this leaflet. See section 4. 

 You must talk to a doctor if you do not feel better or if you feel worse. 

 

What is in this leaflet 
1. What KETO is and what it is used for 

2. What you need to know before you use KETO  

3. How to use KETO 

4. Possible side effects 

5. How to store KETO 

6. Contents of the pack and other information 

 

 

1. What KETO is and what it is used for 

 

Ketoprofen, the active substance of KETO is an anti-inflammatory, analgesic, antipyretic and 

anti-rheumatic substance. 

KETO is used to treat pain and rheumatic diseases. 

Long-term use (more than a week) is only allowed under a doctor’s prescription. 

 

 

2. What you need to know before you use KETO  

 

Do not use KETO: 

 if you are allergic to ketoprofen or any of the other ingredient(s) of this medicine (listed 

in section 6); 

 if you have had allergic reactions (skin rash, rhinitis, asthma, breathing difficulty or 

another type of allergic reaction) to acetylsalicylic acid or other analgesic preparations 

(e.g. non-steroidal anti-inflammatory drugs);  

 if you have severe kidney or liver impairment; 

 if you have an active gastric or duodenal ulcer or if you have had a gastrointestinal 

bleeding, ulceration or perforation; 

 if you have previously had a gastrointestinal, duodenal or intestinal bleeding, which has 

been associated with the use of non-steroidal anti-inflammatory drugs; 

 if you have a haemorrhagic diathesis or blood disorders; 

 if you have cerebrovascular and other acute bleeds; 

 if you have severe heart impairment; 

 if you are in the third trimester of pregnancy; 

 in children with a body weight of less than 20 kg. 

 

Warnings and precautions 
Talk to your doctor or pharmacist before using KETO: 

 if you have an infection - see “Infections” below. 

 if you have had a gastric or duodenal ulcer or other gastrointestinal diseases (such as 

ulcerative colitis, Crohn’s disease), as in this case you need to be carefully monitored to 



prevent a gastrointestinal bleed or exacerbation of the disease; 

 if you have impaired renal or hepatic function; 

 if you have ever had sensitivity to light; 

 if you have asthma, accompanied by chronic rhinitis and/or nasal polyps; 

 if you are allergic to non-steroidal anti-inflammatory drugs. In this case, ketoprofen may 

cause asthma attacks or bronchospasms. In addition, you may develop anaphylactic 

reactions (severe allergic reaction); 

 in the case of long-term and inappropriate use of analgesics, you may develop headaches 

that may not be treated by increasing the dose of the medicines. 

 

If you develop symptoms of gastrointestinal bleeds or ulcers (for example, strong upper 

abdominal pain, bloody vomit or black faeces) during treatment with KETO, stop using the 

medicine immediately and talk to your doctor. 

 

As in the case of other non-steroidal anti-inflammatory drugs, the risk of severe gastrointestinal 

side effects is higher at larger doses. 

 

The risk of gastrointestinal and renal side effects is higher in patients over the age of 60. 

In the case of long-term use, hepatic and renal function indicators and blood counts should be 

monitored. 

 

If your hepatic function tests show unusual results or if you have had a liver disease, levels of 

liver enzymes should be checked on a regular basis. 

 

If you are elderly, use diuretics (medicines that increase urine production) or if you have chronic 

cardiac, renal or hepatic impairment, cirrhosis (liver disease) or nephrosis (kidney disease), your 

renal function and urine production should be monitored before and during treatment with 

KETO. 

 

Non-steroidal anti-inflammatory drugs, such as KETO, may be associated with the heightened 

risk of myocardial infarction or a stroke. Any risk is more likely at larger doses and long-term 

use. Do not exceed the recommended dose or duration of treatment. 

 

If you have heart problems, uncontrolled hypertension, peripheral arterial disease (for example, 

claudication caused by a blood supply disorder in the extremities), if you have recently had a 

stroke or if you think you are at a risk of stroke (e.g. if you have high blood pressure, diabetes, 

high levels of cholesterol in the blood or if you smoke), you should talk to your attending 

physician or pharmacist before taking KETO. 

 

Infections 

KETO may mask signs of infection such as fever and pain. Therefore, it is possible that due to 

KETO, appropriate treatment of the infection may be delayed, which may increase the risk of 

complications. This has been seen with bacterial pneumonia and bacterial skin infections 

associated with chickenpox. If you use this medicine during an infection and your symptoms 

persist or worsen, talk to your doctor straight away. 

 

Other medicines and KETO 
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

Without a doctor’s prescription, KETO should not be used concomitantly with other analgesic 

medicines. The following medicines may be used concomitantly with KETO only under a 

doctor’s observation: lithium (psychiatric medicine), methotrexate (used to treat cancer and 

rheumatic diseases, for example), probenecid (gout medicine), anticoagulants and platelet 

aggregation inhibitors (blood-thinners, such as warfarin and heparin and medicines that prevent 

blood clots, such as ticlopidine, clopidogrel, tirofiban, eptifibatide, iloprost), corticosteroids 



(administrated orally, intramuscularly or intravenously, for example in the case of allergic 

reactions and rheumatic diseases), selective serotonin reuptake inhibitors (used to treat 

psychological disorders, such as depression and panic attacks), pentoxifylline (medicine which 

improves blood supply of extremities), diuretics (medicines that increase urine production) and 

ACE inhibitors, angiotensin II antagonists and beta-adrenergic blockers (hypertension and 

arrhythmia medicines). 

The efficiency of an intrauterine contraceptive may decrease and result in pregnancy. 

 

Pregnancy, breast-feeding and fertility 
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, 

ask your doctor or pharmacist for advice before taking this medicine. KETO is contraindicated 

in the last trimester of pregnancy. During the first and second trimester of pregnancy, you may 

take KETO if your doctor has clearly told you to. 

 

KETO is not recommended during breast-feeding. It is not known if ketoprofen is excreted in 

breast milk. 

 

The use of non-steroidal anti-inflammatory drugs may decrease female fertility. Ask your doctor 

for advice before using KETO if you are trying to have a baby or if you are undergoing fertility 

tests. 

 

Driving and using machines 
Using KETO may cause central nervous system symptoms, such as fatigue, dizziness or cramps; 

therefore, the ability to drive and use machines may be affected. Do not drive if you develop 

any of these symptoms. 

 

 

3. How to use KETO 

 

Adults and children with body weight of more than 20 kg: 1 tablet 1–3 times a day as required. 

Do not exceed the maximum permitted daily dose (3 tablets a day). 

In order to reduce gastrointestinal irritation, take the tablet with food or after a meal with plenty 

of fluids (e.g. a glass of water). 

 

Ketoprofen must not be administered to children with body weight of less than 20 kilogrammes. 

 

Important! 
For short-term use (no longer than a week), unless the doctor has prescribed otherwise.  

 

The lowest effective dose should be used for the shortest time necessary to relieve symptoms. If 

you have an infection, talk to your doctor straight away if your symptoms (such as fever and 

pain) persist or get worse (see section 2). 

 

The doctor may also prescribe the medicine in other doses, in which case follow the doctor’s 

prescription. 

 

If you take more KETO than you should 
If overdose symptoms (dizziness, drowsiness, nausea, vomiting, diarrhoea, stomach pain) occur 

or if overdose is suspected, talk to your doctor immediately. Symptoms reported in the case of 

severe ketoprofen overdose include hypotension, respiratory depression and a gastrointestinal 

bleed. 

As first aid, administer medical charcoal, as it reduces the absorption of ketoprofen. 

 

If you have any further questions on the use of this product, ask your doctor or pharmacist. 

 

 



4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

The following side effects have been reported in connection with using ketoprofen: 

— Common side effects (may affect more than 1 user in 100): dyspepsia, nausea, stomach 

pain and vomiting. 

— Uncommon side effects (may affect less than 1 patient in 100): constipation, diarrhoea, 

flatulence, gastritis, skin rash, itching, drowsiness, headache, dizziness, swelling and 

fatigue. 

— Rare side effects (may affect less than 1 user in 1,000): stomatitis (inflammation of the 

mouth), peptic ulcer (ulcer in the stomach or upper part of the gastrointestinal tract), 

asthma, paraesthesia (unusual sensation in the skin, such as tingling), blurred vision, 

tinnitus, hepatitis (liver inflammation), increase in levels of transaminases (liver 

enzymes) or bilirubin, anaemia caused by chronic bleeding, weight gain. 

— Side effects with unknown frequency (cannot be estimated from available data): 

exacerbation of colitis and Crohn’s disease (inflammatory bowel disease), gastrointestinal 

bleed and perforation (for example, severe stomach pain, bloody vomit and/or black 

faeces), bronchospasm (breathing difficulty), rhinitis, anaphylactic reaction (severe 

hypersensitivity reaction along with hypotension and shock), hives, hair loss, angioedema 

(swelling of the face, tongue, eyelids, lips, lining of the mouth and/or other parts of the 

body), blistering rash, incl. Stevens-Johnson syndrome and toxic epidermal necrolysis 

(severe blistering or exfoliative reactions on the skin and mucous membranes), sensitivity 

to light, mood swings, cramps, taste sensitivity disorders, renal disorders (such as sudden 

renal impairment, tubulointerstitial nephritis, nephritic syndrome), unusual kidney test 

results, decreased platelet count in the blood (may increase the risk of bruising and nasal 

bleeds), loss of white blood cells from the blood, bone marrow deficiency, cardiac 

impairment (increased swelling and dyspnoea), increased blood pressure, vasodilation 

(may cause blushing and a drop in blood pressure). 

 

Most often, side effects have been observed in the gastrointestinal tract. Peptic ulcers, 

perforation or gastrointestinal tract are most likely to occur in elderly patients. 

 

If you develop any indigestion during the use of this medicine (nausea, vomiting, diarrhoea, 

flatulence, constipation, stomach pain), you should take the tablet with milk or food. 

Patients who are allergic to acetylsalicylic acid or other analgesics may get an asthma attack or a 

bronchospasm. 

 

If you develop visual disturbances (such as blurred vision), a gastric ulcer or bleeding symptoms 

(strong upper abdominal pain, bloody vomit or black faeces) or a skin rash, changes in mucous 

membranes or other hypersensitivity symptoms, stop using KETO and talk to your doctor. 

 

Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. 

By reporting side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store KETO 

 

Keep this medicine out of the sight and reach of children. 

 

Do not use this medicine after the expiry date which is stated on the package. The expiry date 

refers to the last day of that month. 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist 

how to throw away medicines you no longer use. These measures will help protect the 

http://www.ravimiamet.ee/


environment. 

 

 

6. Contents of the pack and other information  
 

What KETO contains 
The active substance is ketoprofen. One film-coated tablet contains 25 mg of ketoprofen. 

The other ingredients are: 

Tablet core: pregelatinised maize starch, glycerol 85%, hydrogenated castor oil, hypromellose, 

microcrystalline cellulose and sodium lauryl sulphate. 

Tablet coating: hypromellose, macrogol 4000, polydextrose, colouring agent (titanium dioxide 

E171). 

KETO tablets are lactose-free and do not contain sweeteners. 

 

What KETO looks like and contents of the pack 

White, round, convex, scored tablet with a diameter of 8 mm. The blister package contains 15 

tablets. 

 

Marketing Authorisation Holder and Manufacturer: 

Vitabalans Oy 

Varastokatu 8 

13500 Hämeenlinna 

Finland 

 

For any information about this medicine, please contact the local representative of the 

Marketing Authorisation Holder. 

 

Vitabalans Pharma OÜ 

Hõbekuuse 26 

12111 Tallinn 

Telephone +372 623 0018 

 

 

This leaflet was last revised in May 2020. 


